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Anhui Clean Energy Co.Ltd

JL-QMS-131
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Batch inspection quality certificate for seamless steel cylinders
WGII279-80-17.2A R&%E /T Jifi Filling medium: _1G-100

SIS Cylinders type:
7= i 5 Product drawing no: LD-QPI1.TY-B-05-01

JIK 45 H) Bottom structure:
& VF AT 1iES 5 Manufacturing licence number:
fill3& #.47 Manufacturing company:

P25 Batch No.: HBO37
P AR HEIL S standard:

ARG5S

001

MMER OAKKE ONER OH R OXEA
152210K24-2022

Anhui Clean Energy Co., Ltd.

ili% 1 11 Manufacturing Date:  2021.04
GB/T 5099.1-2017

£ 012 B EHAM_10 R,

TE Remark: A<t & #5 U o A48 T %) 5 This batch cylinders don’t contain following

number: 001 (/J5=MERERLE) . 002 GKERALIRIS)

1 FEFAEIE Main technical data

NMIAEES (MPa)

KERLEE S (MPa)

: 112 25.8
Nominal WP Hydrostatic TP
NFRAKER (L i [ERIES (MPa) pas
Nominal Volume Leakage TP '
I\ 4
AFREAE (mm) 279 BTHEEE (mm) 7.3

Nominal Diameter

2 FARFE Main Material

5. M Type

#9 Type PR S Name
PUATEL Cylinder Material | 34CrMo4 TE4%H1% seamless steel tube 0279%7.8
3 WA EHE S Cylinder Material Chemical Composition
JCH Element | C Si Mn Cr | Mo S P S+P Ni Cu
AR 0.30 | 0.15 | 0.60 | 0.90 | 0.15
5 i 5. B = <0.010 | <0.020 | <0.025 | <0.30 | <0.20
s 0.37 | 035 | 090 | 1.20 | .30
FERER% | 35 | 0.26
Actual 1 ) 0.67 | 1.02 | 0.19 0.002 0.007 0.009 | 0.032 | 0.041
Content
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Anhui Clean Energy Co.Ltd

4 S5 fE Mechanical Property
Huhb 7 77 X, Heat Treatment Method 7k Quenching+ [7] %k Temper

, i Al % E = . 3
1 56 151 H PUhL R ; W J5 i 2 Mg D
. Yield : 475 Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/em?)
Rea(MPa)
HistrdEAQL | >910,<1100 >770 >14 fe/h>32 | FH>40 At
Sl 25 g
1006.41/1016.22 | 904/926 | 15.6/14.9 86 89 | Acceptance
Actual Results

5 JEHB# Y] Bottom Anatomy
T4RfL. [, RIEE. RO KEFE, SWERRTHEBEFEK.

6 KIEMEMLE Bursting Test
%5 Serial No.: HB037002 SEil#EH% % /7 Bursting Pressure: __70.58 MPa
PEA 171 Shape of crevasse: 5, , B AR & R R .

A 2R AR T & GB/T 5099.1-2017 FRUERIEER, &%
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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